## **Product Monograph Information**

## **SOLVET**

Telephone: 1-403-456-2245
Toll-Free: 1-877-456-2755
Fax: 1-403-271-2920
Website: www.solvet.ca
Email: info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

## CHARCOAL-KAOLIN ORAL PASTE

Activated Charcoal 100 mg/mL and Kaolin 197 mg/mL Veterinary Use Only NN.F4F6

WARNINGS: Keep out of reach of children. Not for use in horses intended for food.

ACTIVE INGREDIENTS: Each mL contains Activated Charcoal 100 mg and Kaolin 197 mg.

**INDICATIONS:** As an aid to neutralize gas-producing food combinations.

**DOSAGE AND ADMINISTRATION:** Oral Administration

Horses: 15-30 mL per 45 kg

Dogs & Cats: 15 mL per 10 kg

Repeat after 2-4 hours, to effect, or as recommended by a veterinarian.

**CAUTIONS:** Do not administer to unconscious animals. For health questions regarding your animal, please consult with your veterinarian. Not for long term use unless directed by a veterinarian.

**STORAGE:** Store between 15°C and 25°C. Protect from light, humidity and freezing. SHAKE WELL BEFORE USING.

PRESENTATION: 15mL, 30mL, 1L, 4L

PRODUCT CODE: CCK15, CCK30, CCK1, CCK4